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samranas. FCC RF Test Report Report No. : FG422904F

Conducted Spurious Emissions

B’;{Ed (iﬁf) Ba(r:\ﬁgzi?th Arfcn (';Arf'g) Modulation RB Result Verdict
66 15 5 342500 17125 DFT-s-OFDM BPSK 1@0 see graph -
66 15 5 342500 17125 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 5 342500 17125 DFT-s-OFDM QPSK 1@0 see graph -
66 15 5 342500 17125 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 5 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 5 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 5 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 5 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM BPSK 1@0 see graph -
66 15 5 355500 17775 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM QPSK 1@0 see graph -
66 15 5 355500 17775 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 20 344000 1720.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 20 344000 1720.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 20 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 20 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 20 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 20 354000 1770.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 20 354000 1770.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 40 346000 1730.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 40 346000 1730.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 40 346000 1730.0 DFT-s-OFDM QPSK 1@0 see graph
66 15 40 346000 1730.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 40 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph
66 15 40 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 40 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph
66 15 40 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 40 352000 1760.0 DFT-s-OFDM BPSK 1@0 see graph
66 15 40 352000 1760.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 40 352000 1760.0 DFT-s-OFDM QPSK 1@0 see graph
66 15 40 352000 1760.0 DFT-s-OFDM QPSK 1@0 see graph PASS
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samranas. FCC RF Test Report Report No. : FG422904F

Conducted Band Edge

B’;{Ed (iﬁf) Bag\jljgzi;:lth Arfen ('Iillrl'-alcz]) Modulation RB Result Verdict
66 15 5 342500 17125 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 5 342500 17125 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 5 342500 17125 DFT-s-OFDM BPSK 25@0 see graph PASS
66 15 5 342500 17125 DFT-s-OFDM QPSK 25@0 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM BPSK l@24 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM QPSK l@24 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM BPSK 25@0 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM QPSK 25@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM BPSK 100@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM QPSK 100@0 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM BPSK 1@105 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM QPSK 1@105 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM BPSK 100@0 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM QPSK 100@0 see graph PASS
66 15 40 346000 1730.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 40 346000 1730.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 40 346000 1730.0 DFT-s-OFDM BPSK 216@0 see graph PASS
66 15 40 346000 1730.0 DFT-s-OFDM QPSK 216@0 see graph PASS
66 15 40 352000 1760.0 DFT-s-OFDM BPSK 1@215 see graph PASS
66 15 40 352000 1760.0 DFT-s-OFDM QPSK 1@215 see graph PASS
66 15 40 352000 1760.0 DFT-s-OFDM BPSK 216@0 see graph PASS
66 15 40 352000 1760.0 DFT-s-OFDM QPSK 216@0 see graph PASS
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N66(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

[spectrum Anaiyzer 1
[Spurious Emissions.

KEYSIGHT inut nput
RT o 0

Aiten: 20 68

Cor
Froq Rk It

Ref Lvl Offset 16.00 48
Ref Value 30.00 dBm

N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_ Low_CH

[spectrum Anaiyzer 1
[Spurious Emissions.

KEYSIGHT ot &P
RT o 0

San Low

Ref Lyl Offset 16.00 8
Ref Value 30.00 dBm

Stop 1.720 GHz

Measure Traoe
Trace Type

N66(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Ref Lyl Offset 16.00 8
Ref Value 30.00 dBm

Stop 1.720 GHz

Measure Trace

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

N66(5M) DFT-s-
OFDM_QPSK_Outer_Full_High_CH

[Spectrum Anaiyzer 1
Sputous Emissions

KEYSIGHT hnout i
iy

RT o

Ref Lvl Offset 16.00 48
Ref Value 30.00 dBm

Stop 1.780 GHz

N66(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH
s

KEYSIGHT hnout i

Ref Lyl Offset 16.00 4B

Stop 1.720 GHz

Measure Traoe
Trace Type

N66(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Stop 1.720 GHz

Measure Trace

FCC ID: IHDT56AS4

Page Number . A5-18 of 20



samranas. FCC RF Test Report

Report No. : FG422904F
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Report No. : FG422904F

Software Version: 23.06.1602

FR1 N66 (NSA_Other PA_ANT 4)

Transmitter Conducted Output Power And EIRP, (Gt- Lc)=-5.3dB

NRBand | SCS | Bandwidth | Arfen | Freq(MHz) Modulation RB P%cx‘gr‘;géenﬂ) (5:;5) E({E;D
66 15 40 346000 1730 DFT-s-OFDM P1/2 BPSK | 108@54 21.69 16.39 0.0436
66 15 40 346000 1730 DFT-s-OFDM PI1/2 BPSK 1@1 23.41 18.11 0.0647
66 15 40 346000 1730 DFT-s-OFDM PI1/2 BPSK 1@214 23.28 17.98 0.0628
66 15 40 346000 1730 DFT-s-OFDM QPSK 108@54 21.77 16.47 0.0444
66 15 40 346000 1730 DFT-s-OFDM QPSK 1@1 23.26 17.96 0.0625
66 15 40 346000 1730 DFT-s-OFDM QPSK 1@214 23.19 17.89 0.0615
66 15 40 346000 1730 DFT-s-OFDM 16 QAM 108@54 20.63 15.33 0.0341
66 15 40 346000 1730 DFT-s-OFDM 16 QAM 1@1 22.32 17.02 0.0504
66 15 40 346000 1730 DFT-s-OFDM 16 QAM 1@214 22.15 16.85 0.0484
66 15 40 346000 1730 DFT-s-OFDM 64 QAM 108@54 19.73 14.43 0.0277
66 15 40 346000 1730 DFT-s-OFDM 64 QAM l1@1 21.44 16.14 0.0411
66 15 40 346000 1730 DFT-s-OFDM 64 QAM 1@214 21.32 16.02 0.0400
66 15 40 346000 1730 DFT-s-OFDM 256 QAM | 108@54 18.39 13.09 0.0204
66 15 40 346000 1730 DFT-s-OFDM 256 QAM 1@1 19.92 14.62 0.0290
66 15 40 346000 1730 DFT-s-OFDM 256 QAM 1@214 19.92 14.62 0.0290
66 15 40 346000 1730 CP-OFDM QPSK 108@54 20.45 15.15 0.0327
66 15 40 346000 1730 CP-OFDM QPSK 1@1 21.96 16.66 0.0463
66 15 40 346000 1730 CP-OFDM QPSK 1@214 21.65 16.35 0.0432
66 15 40 349000 1745 DFT-s-OFDM P1/2 BPSK | 108@54 17.08 11.78 0.0151
66 15 40 349000 1745 DFT-s-OFDM PI1/2 BPSK l1@1 23.94 18.64 0.0731
66 15 40 349000 1745 DFT-s-OFDM PI1/2 BPSK 1@214 22.88 17.58 0.0573
66 15 40 349000 1745 DFT-s-OFDM QPSK 108@54 22.28 16.98 0.0499
66 15 40 349000 1745 DFT-s-OFDM QPSK 1@1 23.64 18.34 0.0682
66 15 40 349000 1745 DFT-s-OFDM QPSK 1@214 22.69 17.39 0.0548
66 15 40 349000 1745 DFT-s-OFDM 16 QAM 108@54 21.19 15.89 0.0388
66 15 40 349000 1745 DFT-s-OFDM 16 QAM 1@1 22.73 17.43 0.0553
66 15 40 349000 1745 DFT-s-OFDM 16 QAM 1@214 21.8 16.5 0.0447
66 15 40 349000 1745 DFT-s-OFDM 64 QAM 108@54 16.56 11.26 0.0134
66 15 40 349000 1745 DFT-s-OFDM 64 QAM 1@1 21.95 16.65 0.0462
66 15 40 349000 1745 DFT-s-OFDM 64 QAM 1@214 17.19 11.89 0.0155
66 15 40 349000 1745 DFT-s-OFDM 256 QAM 108@54 18.73 13.43 0.0220
66 15 40 349000 1745 DFT-s-OFDM 256 QAM 1@1 20.29 14.99 0.0316
66 15 40 349000 1745 DFT-s-OFDM 256 QAM 1@214 19.48 14.18 0.0262
66 15 40 349000 1745 CP-OFDM QPSK 108@54 20.83 15.53 0.0357
66 15 40 349000 1745 CP-OFDM QPSK 1@1 22.38 17.08 0.0511
66 15 40 349000 1745 CP-OFDM QPSK 1@214 21.29 15.99 0.0397
66 15 40 352000 1760 DFT-s-OFDM PI/2 BPSK | 108@54 20.85 15.55 0.0359
66 15 40 352000 1760 DFT-s-OFDM PI/2 BPSK 1@1 22.82 17.52 0.0565
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66 15 40 352000 1760 DFT-s-OFDM PI1/2 BPSK 1@214 21.26 15.96 0.0394
66 15 40 352000 1760 DFT-s-OFDM QPSK 108@54 20.92 15.62 0.0365
66 15 40 352000 1760 DFT-s-OFDM QPSK 1@1 22.74 17.44 0.0555
66 15 40 352000 1760 DFT-s-OFDM QPSK 1@214 21.15 15.85 0.0385
66 15 40 352000 1760 DFT-s-OFDM 16 QAM 108@54 19.77 14.47 0.0280
66 15 40 352000 1760 DFT-s-OFDM 16 QAM 1@1 21.76 16.46 0.0443
66 15 40 352000 1760 DFT-s-OFDM 16 QAM 1@214 20.2 14.9 0.0309
66 15 40 352000 1760 DFT-s-OFDM 64 QAM 108@54 18.81 13.51 0.0224
66 15 40 352000 1760 DFT-s-OFDM 64 QAM 1@1 20.81 1551 0.0356
66 15 40 352000 1760 DFT-s-OFDM 64 QAM 1@214 19.39 14.09 0.0256
66 15 40 352000 1760 DFT-s-OFDM 256 QAM 108@54 17.51 12.21 0.0166
66 15 40 352000 1760 DFT-s-OFDM 256 QAM l1@1 19.30 14 0.0251
66 15 40 352000 1760 DFT-s-OFDM 256 QAM 1@214 17.91 12.61 0.0182
66 15 40 352000 1760 CP-OFDM QPSK 108@54 19.35 14.05 0.0254
66 15 40 352000 1760 CP-OFDM QPSK 1@1 21.07 15.77 0.0378
66 15 40 352000 1760 CP-OFDM QPSK 1@214 19.82 14.52 0.0283
66 15 5 342500 1712.5 DFT-s-OFDM PI/2 BPSK 1@1 22.7 17.4 0.0550
66 15 5 342500 1712.5 DFT-s-OFDM QPSK 1@1 22.55 17.25 0.0531
66 15 5 342500 1712.5 DFT-s-OFDM 16 QAM l1@1 21.45 16.15 0.0412
66 15 5 349000 1745 DFT-s-OFDM PI1/2 BPSK l1@1 22.77 17.47 0.0558
66 15 5 349000 1745 DFT-s-OFDM QPSK 1@1 22.59 17.29 0.0536
66 15 5 349000 1745 DFT-s-OFDM 16 QAM 1@1 21.61 16.31 0.0428
66 15 5 355500 17775 DFT-s-OFDM PI1/2 BPSK 1@1 21.25 15.95 0.0394
66 15 5 355500 17775 DFT-s-OFDM QPSK 1@1 21.08 15.78 0.0378
66 15 5 355500 1777.5 DFT-s-OFDM 16 QAM l1@1 20.76 15.46 0.0352
66 15 10 343000 1715 DFT-s-OFDM PI/2 BPSK l1@1 21.24 15.94 0.0393
66 15 10 343000 1715 DFT-s-OFDM QPSK l1@1 22.14 16.84 0.0483
66 15 10 343000 1715 DFT-s-OFDM 16 QAM l1@1 21.21 15.91 0.0390
66 15 10 349000 1745 DFT-s-OFDM PI/2 BPSK 1@1 22.21 16.91 0.0491
66 15 10 349000 1745 DFT-s-OFDM QPSK 1@1 22.04 16.74 0.0472
66 15 10 349000 1745 DFT-s-OFDM 16 QAM 1@1 21.1 15.8 0.0380
66 15 10 355000 1775 DFT-s-OFDM PI1/2 BPSK 1@1 21.2 15.9 0.0389
66 15 10 355000 1775 DFT-s-OFDM QPSK 1@1 21 15.7 0.0372
66 15 10 355000 1775 DFT-s-OFDM 16 QAM 1@1 19.91 14.61 0.0289
66 15 15 343500 1717.5 DFT-s-OFDM PI1/2 BPSK 1@1 22.97 17.67 0.0585
66 15 15 343500 17175 DFT-s-OFDM QPSK 1@1 22.76 17.46 0.0557
66 15 15 343500 1717.5 DFT-s-OFDM 16 QAM 1@1 21.84 16.54 0.0451
66 15 15 349000 1745 DFT-s-OFDM PI/2 BPSK l1@1 22.95 17.65 0.0582
66 15 15 349000 1745 DFT-s-OFDM QPSK l1@1 22.76 17.46 0.0557
66 15 15 349000 1745 DFT-s-OFDM 16 QAM 1@1 22.06 16.76 0.0474
66 15 15 354500 1772.5 DFT-s-OFDM PI/2 BPSK l1@1 22.33 17.03 0.0505
66 15 15 354500 1772.5 DFT-s-OFDM QPSK l1@1 22.08 16.78 0.0476
66 15 15 354500 1772.5 DFT-s-OFDM 16 QAM 1@1 21.14 15.84 0.0384
66 15 20 344000 1720 DFT-s-OFDM PI1/2 BPSK 1@1 23.09 17.79 0.0601
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66 15 20 344000 1720 DFT-s-OFDM QPSK 1@1 22.95 17.65 0.0582
66 15 20 344000 1720 DFT-s-OFDM 16 QAM 1@1 22.03 16.73 0.0471
66 15 20 349000 1745 DFT-s-OFDM PI1/2 BPSK 1@1 23.48 18.18 0.0658
66 15 20 349000 1745 DFT-s-OFDM QPSK 1@1 23.32 18.02 0.0634
66 15 20 349000 1745 DFT-s-OFDM 16 QAM 1@1 22.51 17.21 0.0526
66 15 20 354000 1770 DFT-s-OFDM PI1/2 BPSK 1@1 22.76 17.46 0.0557
66 15 20 354000 1770 DFT-s-OFDM QPSK l1@1 22.65 17.35 0.0543
66 15 20 354000 1770 DFT-s-OFDM 16 QAM 1@1 21.59 16.29 0.0426
66 15 25 344500 1722.5 DFT-s-OFDM PI/2 BPSK 1@1 21.25 15.95 0.0394
66 15 25 344500 1722.5 DFT-s-OFDM QPSK 1@1 21.73 16.43 0.0440
66 15 25 344500 1722.5 DFT-s-OFDM 16 QAM l1@1 20.58 15.28 0.0337
66 15 25 349000 1745 DFT-s-OFDM PI1/2 BPSK l1@1 21.77 16.47 0.0444
66 15 25 349000 1745 DFT-s-OFDM QPSK 1@1 21.8 16.5 0.0447
66 15 25 349000 1745 DFT-s-OFDM 16 QAM 1@1 20.85 15.55 0.0359
66 15 25 353500 1767.5 DFT-s-OFDM PI/2 BPSK 1@1 22 16.7 0.0468
66 15 25 353500 1767.5 DFT-s-OFDM QPSK l@1 21.88 16.58 0.0455
66 15 25 353500 1767.5 DFT-s-OFDM 16 QAM 1@1 20.73 15.43 0.0349
66 15 30 345000 1725 DFT-s-OFDM PI/2 BPSK 1@1 23.14 17.84 0.0608
66 15 30 345000 1725 DFT-s-OFDM QPSK l1@1 23.06 17.76 0.0597
66 15 30 345000 1725 DFT-s-OFDM 16 QAM l1@1 22.92 17.62 0.0578
66 15 30 349000 1745 DFT-s-OFDM PI1/2 BPSK 1@1 23.21 17.91 0.0618
66 15 30 349000 1745 DFT-s-OFDM QPSK 1@1 23.36 18.06 0.0640
66 15 30 349000 1745 DFT-s-OFDM 16 QAM 1@1 22.46 17.16 0.0520
66 15 30 353000 1765 DFT-s-OFDM PI/2 BPSK 1@1 22.96 17.66 0.0583
66 15 30 353000 1765 DFT-s-OFDM QPSK l@1 22.99 17.69 0.0587
66 15 30 353000 1765 DFT-s-OFDM 16 QAM l@1 21.9 16.6 0.0457
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Frequency Stability

B’:Ir?d (iﬁf) Ba(n’gl\_/;lzi;ith Arfcn (I;Arﬁg) Modulation RB D?;ipar:i;)n Verdict Environment
66 15 20 349000 1745.0 DFT-s-OFDM P1/2 BPSK 100@0 -0.0358 PASS NV
66 15 20 349000 1745.0 DFT-s-OFDM PI1/2 BPSK 100@0 -0.0344 PASS LV
66 15 20 349000 1745.0 DFT-s-OFDM P1/2 BPSK 100@0 -0.0383 PASS HV
66 15 20 349000 1745.0 DFT-s-OFDM P1/2 BPSK 100@0 -0.0378 PASS -30°C
66 15 20 349000 1745.0 DFT-s-OFDM P1/2 BPSK 100@0 -0.0375 PASS -20°C
66 15 20 349000 1745.0 DFT-s-OFDM P1/2 BPSK 100@0 0.0369 PASS -10°C
66 15 20 349000 1745.0 DFT-s-OFDM PI1/2 BPSK 100@0 -0.0348 PASS 0°C
66 15 20 349000 1745.0 DFT-s-OFDM P1/2 BPSK 100@0 -0.0377 PASS 10°C
66 15 20 349000 1745.0 DFT-s-OFDM P1/2 BPSK 100@0 -0.0392 PASS 20°C
66 15 20 349000 1745.0 DFT-s-OFDM P1/2 BPSK 100@0 -0.0364 PASS 30°C
66 15 20 349000 1745.0 DFT-s-OFDM P1/2 BPSK 100@0 0.0350 PASS 40°C
66 15 20 349000 1745.0 DFT-s-OFDM P1/2 BPSK 100@0 -0.0366 PASS 50°C
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Peak to Average Ratio

B'::? d (iﬁf) Ba?'\ﬁgzi;.lth Arfcn (';Arf'g) Modulation RB R(ZSBU)” Izén;:)t Verdict
66 15 20 349000 1745.0 DFT-s-OFDM PI/2 BPSK 100@0 4.75 13 PASS
66 15 20 349000 1745.0 DFT-s-OFDM PI1/2 BPSK 1@0 4.14 13 PASS
66 15 20 349000 1745.0 DFT-s-OFDM QPSK 100@0 5.58 13 PASS
66 15 20 349000 1745.0 DFT-s-OFDM QPSK 1@0 4.28 13 PASS

B2_N66(20M) DFT-s-OFDM_PI_2- B2_N66(20M) DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH BPSK_Edge 1RB_Left Mid_CH

Tig: FreaRun  Canter Freq 1.7
4 Gan Low

Tig: Fres fum

= Ols - ? May 1

B2_N66(20M)_DFT-s- B2_N66(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

Tig:Free Run

Tig:FreaRun  Canlar Freg. 1.7
#¥ Gan Low ou

4 Gan Low

Rad)
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Occupied Bandwidth
Band (iﬁg) Ba?l\ﬁl\gvzi;“h Arfen ('Jﬁ% Modulation RB (|?/|E|;4Vzv) 26(UII\/|BHzB)W
66 15 5 349000 1745.0 CP-OFDM QPSK 25@0 4.4721 4.92
66 15 5 349000 1745.0 CP-OFDM 16 QAM 25@0 4.4764 4.881
66 15 5 349000 1745.0 CP-OFDM 64 QAM 25@0 4.4842 4.87
66 15 5 349000 1745.0 CP-OFDM 256 QAM 25@0 4.4877 4931
66 15 10 349000 1745.0 CP-OFDM QPSK 52@0 9.2884 9.796
66 15 10 349000 1745.0 CP-OFDM 16 QAM 52@0 9.313 9.775
66 15 10 349000 1745.0 CP-OFDM 64 QAM 52@0 9.2887 9.765
66 15 10 349000 1745.0 CP-OFDM 256 QAM 52@0 9.2935 9.757
66 15 15 349000 1745.0 CP-OFDM QPSK 79@0 14.104 14.84
66 15 15 349000 1745.0 CP-OFDM 16 QAM 79@0 14.111 14.78
66 15 15 349000 1745.0 CP-OFDM 64 QAM 79@0 14.133 14.84
66 15 15 349000 1745.0 CP-OFDM 256 QAM 79@0 14.108 14.83
66 15 20 349000 1745.0 CP-OFDM QPSK 106@0 18.945 19.65
66 15 20 349000 1745.0 CP-OFDM 16 QAM 106@0 18.948 19.7
66 15 20 349000 1745.0 CP-OFDM 64 QAM 106@0 18.983 19.64
66 15 20 349000 1745.0 CP-OFDM 256 QAM 106@0 18.914 19.68
66 15 25 349000 1745.0 CP-OFDM QPSK 133@0 23.677 24.84
66 15 25 349000 1745.0 CP-OFDM 16 QAM 133@0 23.726 24.65
66 15 25 349000 1745.0 CP-OFDM 64 QAM 133@0 23.749 24.84
66 15 25 349000 1745.0 CP-OFDM 256 QAM 133@0 23.643 24.77
66 15 30 349000 1745.0 CP-OFDM QPSK 160@0 28.608 29.62
66 15 30 349000 1745.0 CP-OFDM 16 QAM 160@0 28.588 29.81
66 15 30 349000 1745.0 CP-OFDM 64 QAM 160@0 28.573 29.61
66 15 30 349000 1745.0 CP-OFDM 256 QAM 160@0 28.59 29.55
66 15 40 349000 1745.0 CP-OFDM QPSK 216@0 38.563 39.86
66 15 40 349000 1745.0 CP-OFDM 16 QAM 216@0 38.657 39.93
66 15 40 349000 1745.0 CP-OFDM 64 QAM 216@0 38.704 39.9
66 15 40 349000 1745.0 CP-OFDM 256 QAM 216@0 38.628 39.99
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B2_N66(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Ref Lvl Offset 25.90 8
Ref Value 30.00 dBm

[Center 1.745000 GHz
#Res BW 51.000 kHz

Span 10 Mz
Sweep 4.90ms (1001 pts)

B2_N66(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

[Spectum anaiyzer 1
(Cooupied
KEYSIGHT ot &P
RT o ott

Ref Lyl Offset 25.90 8

Scale/Div 10.0 0B Ref Value 30.00 dBm

SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 480 ms (1001 pis)

Total Pover

B2_N66(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Ref Lyl Offset 25.90 8

Scale/Div 10.0 0B Ref Value 30.00 dBm

SVideo B 300.00 kHz"

Span 20 WHz|
Sweep 253 ms (1001 pis)

Total Pover

Sporton International Inc. (Kunshan)

B2_N66(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Ref Lvl Offset 25.90 0B
Ref Value 30.00 dBm

Center 1.745000 GHz Span 10 MHz
#Res BWW 51.000 kHz Sweep 4.80 ms (1001 pts)|

Occuied Bandwid

B2_N66(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer 1
(Occupied BW

KEYSIGHT It R
BT e i

Ref Lyl Offset 25.90 0B

Tideo BW 150.00 kHz" Span 10 M|
Sweep 4.80 ms (1001 pts)

B2_N66(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

SVideo BIW 300,00 kHz'

Span 20 M|
Sweep 2.53ms (1001 pts)
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B2 _N66(10M) CP-OFDM_64 B2 _N66(10M) CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lvl Offset 25.90 8
Ref Value 30.00 dBm

Ref Lvl Offset 25.90 0B
Ref Value 30.00 dBm

Center 1.74500 GHz
#Res BW 100.00 kHz

#Video BW 300.00 kHz*

Span 20 Mz (Center 1.74500 GHz
Sweep 253 ms (1001 pts)

#Res BWW 100.00 kHz

Span 20 WiHg|
Sweep 2.53ms (1001 pts)

B2_N66(15M)_CP- B2_N66(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[spectrum Anaiyzer 1 [Spectrum Anaiyzer 1
(Cenupien B (Occupied BW
KEYSIGHT nout RF @ e

o c
RT v 0 Co

KEYSIGHT It R
BT e i
ScaleDiv 10.0dB

Ref Value 30.00 dBm

Ref Lyl Offset 25.90 0B

SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 167 ms (1001 pis)

Ocaupied Bandwidth
4.104 Mz

Span 30 M|
Sweep 1.67 ms (1001 pts)

Total Pover
Ermor K

B2_N66(15M)_CP-OFDM_64 B2_N66(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 25.90 8
Scale/Div 10.0 0B

Ref Value 30.00 dBm

Scale/Div 10.0 B

SVideo B 47000 kHz'

Span 30 MHz| Sideo BW 4T0.00 kHz" Span 30 MHz,
Sweep 167 ms (1001 pis) Sweep 1.67 ms (1001 pts)

Total Pover
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B2_N66(20M)_CP-

Ref Lvl Offset 25.90 8
Ref Value 30.00 dBm

Ref Lvl Offset 25.90 0B
Ref Value 30.00 dBm

Center 1.74500 GHz #Video BW 620.00 kz* Span 40 MHz|

(Center 1.74500 GHz
Sweep 1.27 ms (100 pts)

#Video BW 620,00 kHz'
#Res BWW 20000 kHz

Occuied Bandw

B2_N66(20M)_CP-OFDM_64

B2_N66(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Span 40 WiHg|
Sweep 1.27 ms (1001 pts)

B2_N66(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spceum ez 1
KEYSIGHT ot RF @
upk Co

KEYSIGHT It R
RT e o A o) e

Ref Lyl Offset 25.90 8 Ref Lyl Offset 25.90 0B
Scale/Div 10.0 0B Ref Value 30.00 dBm s

SWideo BW 620,00 kHz" Span 40 MHz| ideo BW 620,00 kHz"
Sweep 1.27 ms (1001 pis)

Total Pover

B2_N66(25M)_CP-

QAM_Outer_Full_Mid_CH

Ref Lyl Offset 25.90 8
Scale/Div 10.0 0B Ref Value 30.00 dBm

SVideo BW 910,00 kz'

Span 50 MHz|
Sweep 1,00 ms (1001 pis)

SVideo B 910,00 kHz"

Total Pover

Sporton International Inc. (Kunshan)

Span 40 Mz
Sweep 1.27 ms (1001 pts)

B2_N66(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH

Span 50 MHz|
Sweep 1.00ms (1001 pts)
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B2 _N66(25M) CP-OFDM_64 B2 _N66(25M) CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lvl Offset 25.90 8
Ref Value 30.00 dBm

Ref Lvl Offset 25.90 0B
Ref Value 30.00 dBm

[Center 1.74500 GHz Span 50 Mz (Center 1.74500 GHz #yiden BW 910.00 kiz* Span 50 Mz
iRes BW 300.00 kiz Sweep 1.00ms (100 pts) #Res B 300,00 kHz Sweep 1.00 ms (1001 pts)
2Matrics

Occuied Bandw

B2_N66(30M)_CP- B2_N66(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[spectrum Anaiyzer 1 [Spectrum Anaiyzer 1
(Cenupien B (Occupied BW
KEYSIGHT nout RF @ e

o c
RT v 0 Co

KEYSIGHT It R
BT e i

RefLvl Ofset 25.90 B
ScaleDiv 10.0dB Ref Value 30.00 dBm

Ref Lyl Offset 25.90 0B

SWideo BW 910.00 kHz" Span 60 MHz| Sideo BW 910.00 kHz"
Sweep 1,00 ms (1001 pis)

Span 60 Mz
Sweep 1.00 ms (1001 pts)

Total Pover

B2_N66(30M)_CP-OFDM_64 B2_N66(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 25.90 8
Scale/Div 10.0 0B

Ref Value 30.00 dBm

Scale/Div 10.0 B

SVideo BW 910,00 kz'

Span 60 MHz| Sideo BW 910.00 kHz" Span 60 MHz,
Sweep 1,00 ms (1001 pis) Sweep 1.00ms (1001 pts)

Total Pover
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B2_N66(40M)_CP- B2_N66(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
Specinum

Tig:FreaRun  Cenlar Freg; 1.74
off jHokd 100/100
(=3

Center 1.74500 GHz #Video BW 1.3000 MHz* ) Span B0 Mkz|
#Res BW 430.00 kHz Sweep 1,00 ms (100 pis)|

2Melics v

(Center 1.74500 GHz #ideo BIV 1.3000 MHz" Span 80 W]
#Res B 430.00 kHz Sweep 1.00 ms (1001 pts)

2 Matics v

Qczupied Bandwidih Oczupied Bandwidth

B2_N66(40M)_CP-OFDM_64 B2_N66(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
i e

KEYSIGHT lnout i a & : KEYSIGHT Inout @ TigFrea fun i Freg 17450
RT b phny Cor! fold: 100 off lHokd |D(N-D(\

#Video BW 1.3000 MHz" Span B0 MHz| #Video BW 1.3000 MHz" Span 80 MHz,
Sweep 1,00 ms (1001 pis) Sweep 1.00ms (1001 pts)

Occipied Bandw

Total Pover Total Power
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Conducted Spurious Emissions

B’;{Ed (iﬁf) Ba(r:\ﬁgzi?th Arfcn (';Arf'g) Modulation RB Result Verdict
66 15 5 342500 17125 DFT-s-OFDM BPSK 1@0 see graph -
66 15 5 342500 17125 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 5 342500 17125 DFT-s-OFDM QPSK 1@0 see graph -
66 15 5 342500 17125 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 5 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 5 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 5 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 5 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM BPSK 1@0 see graph -
66 15 5 355500 17775 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM QPSK 1@0 see graph -
66 15 5 355500 17775 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 20 344000 1720.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 20 344000 1720.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 20 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 20 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 20 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 20 354000 1770.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 20 354000 1770.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 40 346000 1730.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 40 346000 1730.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 40 346000 1730.0 DFT-s-OFDM QPSK 1@0 see graph
66 15 40 346000 1730.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 40 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph
66 15 40 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 40 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph
66 15 40 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 40 352000 1760.0 DFT-s-OFDM BPSK 1@0 see graph
66 15 40 352000 1760.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 40 352000 1760.0 DFT-s-OFDM QPSK 1@0 see graph
66 15 40 352000 1760.0 DFT-s-OFDM QPSK 1@0 see graph PASS

Sporton International Inc. (Kunshan) Page Number : A6-12 of 20

TEL : +86-512-57900158
FCC ID: IHDT56AS4



samranas. FCC RF Test Report

Report No. : FG422904F

B2_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

e 2008 P Ay Type: Powser mg\_

g Hokd 100100
Trg Free Run

Ref Lvl Offset 25.90 8
Ref Level 30.00 dBim

Video BW 3.0 MHZ'

Function Function Widh Function Ve

86 dBm
[0

B2_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

#hten: 203 oy Type: Power (RMS)|
oy 100100

Scale/Div 10 dB

Video BW 3.0 MHZ'

B2_N66(5M) DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH

Ay Type: Powser mg\_
Ao Hokt 100100
Tg: Free Run

259008
m

Video BW 3.0 MHZ'

Function Function Widh Function Ve

Stop 17.800 GHz]
p 320 ms (40001 ps)

B2_N66(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

KEYSIGHT It R
BT e ot

i
Aign At

Video BW 3.0 MHz' Stop 17.600 G
001 pts)

Function Funclion Widh Function Ve

dBm
@B

B2_N66(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Mid_CH

SweptSA
KEYSIGHT inut whlten 208

coum
Scale/Div 10 dB

Video BW 3.0 MHz"

B2_N66(5M) DFT-s-
OFDM_QPSK_Edge 1RB_Left High CH

Start 30 MHz
#Res BWW 1.0 MHz

Video BW 3.0 MHE'

Function Funclion Widh Function Ve
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B2_N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

e 2008 P Ay Type: Powser mg\_
Ao Hokt 100100

Tg: Free Run

Ref Lvl Offset 25.90 8
Ref Level 30.00 dBim

Start 30 MHz Video BW 3.0 MHZ' Stop 17,800 GHz]
p 320

140001 pts)|

Function Function Widh Function Ve

dBm
@B

B2_N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

#hlten: 20 08 g Type: Power (RMS)

oy 100100

Video BW 3.0 MHZ'
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Conducted Band Edge

B’;{Ed (iﬁf) Bag\jljgzi;:lth Arfen ('Iillrl'-alcz]) Modulation RB Result Verdict
66 15 5 342500 17125 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 5 342500 17125 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 5 342500 17125 DFT-s-OFDM BPSK 25@0 see graph PASS
66 15 5 342500 17125 DFT-s-OFDM QPSK 25@0 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM BPSK l@24 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM QPSK l@24 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM BPSK 25@0 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM QPSK 25@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM BPSK 100@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM QPSK 100@0 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM BPSK 1@105 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM QPSK 1@105 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM BPSK 100@0 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM QPSK 100@0 see graph PASS
66 15 40 346000 1730.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 40 346000 1730.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 40 346000 1730.0 DFT-s-OFDM BPSK 216@0 see graph PASS
66 15 40 346000 1730.0 DFT-s-OFDM QPSK 216@0 see graph PASS
66 15 40 352000 1760.0 DFT-s-OFDM BPSK 1@215 see graph PASS
66 15 40 352000 1760.0 DFT-s-OFDM QPSK 1@215 see graph PASS
66 15 40 352000 1760.0 DFT-s-OFDM BPSK 216@0 see graph PASS
66 15 40 352000 1760.0 DFT-s-OFDM QPSK 216@0 see graph PASS
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